
椭圆机
使用说明书

             (WE01)
             (230501)



1

       感谢您购买本产品，使用前，请仔细阅读本使用手册，

以确保正确操作及使用。请妥善保管本使用手册，以便日后

查询。

      

安全使用说明-------------------------------------------------------2
入箱明细-------------------------------------------------------------3

装配图----------------------------------------------------------------5
零件包----------------------------------------------------------------6

大爆图----------------------------------------------------------------4

组装步骤说明中文-------------------------------------------------8
电子表操作说明中文----------------------------------------------14

组装步骤说明英文-------------------------------------------------18
电子表操作说明英文----------------------------------------------23

保修卡----------------------------------------------------------------17



2

1.此椭圆机的设计和构造均符合安全标准。然而，使用运动器械
时仍需采取一些预防措施。安装和使用健身器前，请完整阅读说
明书和以下安全预防措施。

1. 不允许两个或者两个以上的人同时使用本器材。
2. 身体不适请在医生的指导下使用。
3. 手握心率数据只作参考，不能当作医学使用。
4. 儿童，身患残疾和宠物远离本器材，以免发生意外。

安全使用说明

1.  使用前请认真阅读使用说明书。
2. 椭圆机所有者有责任将所有预防措施告知所有使用这部健身车的人。严格按说明书操作。
3. 请在室内平整地面上使用该健身车，远离湿气和尘土。在车子下方放一块垫子，有助于保
      护地板和地毯，为安全起见，请确保器材周围至少保持0.5m的自由空间。 
4.  使用前，请确保各螺丝螺母已锁紧，日后需要常规检查及组装所有零件，立即旋紧螺丝。
5.   儿童不宜靠近该设备。不要在无人照看的情况下将小孩单独留在放健身车的房间中。
6.  使用时请穿着合适的运动服。不要穿过于宽松的衣服以免卷入车子内。
7.   如果在运动时感觉疼痛或头晕眼花，请立即停止运动并做一些舒缓运动。
8.   脉搏感应器并非医疗设备。许多因素包括运动，会影响心率显示。脉搏感应器只是作为辅 
      助仪器，测量大概的心率。

使用环境

禁止:

警告：



3

入箱明细

1

1/1

1/1

1/1

1

2/2

1/1

1/1

1

1/1
Q-16:Box Spanner (1)

Q-17:Allen Key-6mm*(2)

Q-14:Screwdriver 13,15(1)Q-2 :Acorn  Nut  for  M8 Bolt (8)

Q -5: Q-1: Carriage Bolt  M8*P1.25*40MM(4)Carriage Bolt  M8*P1.25*75MM(4)

Q-15:Screwdriver 13,15,19.5( 1)

WE01(230501) 1/2

Q-3: Curved Washerø8*ø19*2t(8)

Q-6:FLat Washer ø8*ø16*1t(4)

Q-8:Allen Bolt M6*46mm(6)

Q-12:ScrewM4*20L (4) Q-13:Screw M3* 14 L(4) Q-11 :半圆护套   (2) Q-9: FLat Washerø6*ø16*2T(6) Q-10 :SpringWasherø 6 (6)

Q-7: 踏脚板旋钮（8）

Q-4:Allen bolt M8*P1.25*16L(4)

WE01(230501) 2/2



4

大爆图



5

装配图



6

Q
-1

6:
Bo

x S
pa

nn
er

 (1
)

Q
-1

7:
Al

le
n 

Ke
y-

6m
m

*(2
)

Q
-1

4:
Sc

re
w

dr
iv

er
13

,1
5(

1)
Q

-2
 :A

co
rn

  N
ut

  f
or

  M
8 

Bo
lt 

(8
)

Q
 -5

:
Q

-1
: C

ar
ria

ge
 B

ol
t  

M
8*

P1
.2

5*
40

M
M

(4
)

Ca
rr

ia
ge

 B
ol

t  
M

8*
P1

.2
5*

75
M

M
(4

)

Q
-1

5:
Sc

re
w

dr
iv

er
13

,1
5,

19
.5

(1
)

W
E

0
1(

2
3

0
5

0
1)

 1
/2



7

Q
-3

: 
C

u
rv

e
d

 W
a
sh

e
rø

8
*ø

19
*2

t(
8

)

Q
-6

:F
L

a
t 

W
a
sh

e
r 

ø
8

*ø
16

*1
t(

4
)

Q
-8

:A
lle

n
 B

o
lt

 M
6

*4
6

m
m

(6
)

Q
-1

2
:S

c
re

w
M

4*
2
0

L
 ( 4

)
Q

-1
3

:S
c
re

w
 M

3
* 1

4 
L

(4
)

Q
-1

1
:半
圆
护
套

  
(2

)
Q

-9
: F

L
a
t 

W
a
sh

e
rø

6
*ø

16
*2

T
(6

) 
Q

-1
0

:S
p

ri
n

g
W

a
sh

e
rø

6
(6

)

Q
-7

: 
踏
脚
板
旋
钮
（

8
）

Q
-4

:A
lle

n
 b

o
lt

 M
8

*P
1.
2
5

*1
6

L
(4

)

W
E

0
1(

2
3

0
5

0
1)

 2
/2



8

                安装步骤

1

步骤1 安装脚管

1.将前脚管（K）靠近车架前半圆片，用马车螺丝（Q-5）穿过前脚与半圆片再用

半圆华司（Q-3）与高帽（Q-2）锁紧即可。

2.后脚管同前脚管组立一样。

Q-5: Carriage Bolt  M8*P1.25*75MM(4)

Q-3: Curved Washer φ8-φ19*2t(4)

Q-2 :Acorn  Nut  for  M8 Bolt ( 4)

Q-16:Box Spanner ( 1)



步骤2:安装踏板

9

2

1. 把左踏板（N)靠近车台曲柄，如图（1）（2）（3）把踏板锁好即可，再把踏板饰盖

（O-2)（O-3)放再踏板（N)上，用十字螺丝（Q-13）锁紧即可。

2.右踏板安装方式与左边一样。

Q-13:Screw M3*14L (4)

Q-16:Box Spanner (1)

Q-17:Allen Key-6mm*(1)

Q-14:Screwdriver 13.15(1)



10

步骤3:  安装扶手管与下扶手
1.首先把车台扶手支持管上预锁螺丝拆下来，把扶手管F靠近扶手支持管，把车

台预留线（G1)与扶手管预留线（D2)链接好，再把(M12)与(D4）链接好（注意调速

器（F）一定要再1的位置），用拆下的螺丝锁紧即可。

2.把下扶手放再踏板U型座里，用伞头内六角螺丝（Q4）与平华司（Q6)锁紧即可。

把踏板前饰盖（O6)(O7)用十字螺丝（Q12)锁紧，再把饰盖（Q14）盖上。

3

Q-12:

Q-4 :

Q-6 :

Q-11:

Q-16:Box Spanner (1)

 Screw M4*20L (4)

Allen Bolt M8*P1.25*16mm(4)  

Regular Washer φ8*φ16*1T(4)

 半圆护套  (2)

Q-17:Allen Key-6mm*(2)



11

步骤4 :安装上扶手简易
1.把左上扶手套入左下扶手管上，用马车螺丝（Q1）穿过螺丝孔，用半圆华司

（Q3)高帽螺帽（Q2）锁紧即可。

2右边上扶手安装方式与左上扶手一样。

3.把简易（B)上预锁螺丝取下，套入扶手管，把线牵引上表板，再把拆下

的螺丝锁紧即可。

4

Q-2 :Acorn  Nut  for  M8 Bolt (8)

Q-1: Carriage Bolt  M8

Q-3: Curved Washer (8)

Q-16:Box Spanner (1)



12

5

步骤5 :安装塑料踏板

1.首先把右塑料踏板（O)放再铁踏板上，用马车螺丝（Q8)穿过踏板用平华司

（Q9)弹簧华司（Q10)踏板旋钮（Q7)锁紧即可。

2.左边塑料踏板与右边安装方式一样。

Q-8:AllenBolt M6*46mm(6) 

Q-9: FLatWasher φ6*φ16*2t(6)

Q-10 :Spring Washer φ6(6)

Q-7 :踏脚板旋钮（8）

Q-17:Allen Key-6mm*(2)



6

步骤6：  安装电子表
1.把电子表上的螺丝（A1)取下，再把电子表预留的线与扶手管预留线连接起来，

把电子表放再表板上，用拆下的螺丝锁紧即可。

Q-16:Box Spanner (1)

13

现在您可以使用健身车了，请参照本手册电子表说明书了解

如何操作电子表的。

组装完成



14

电子表操作



15



16



西屋无界运动器材（上海）有限公司

产品型号：

批次号：

生产日期：

17

保修卡

型号

保修期

购买人

销售单位

售后
服务
说明

年 月 日 至 年 月 日 止

姓名

地址

名称

地址

电话

电话

1.保修条款
   a 自购买之日起，保修期为一年，保修期间免费保修（不可抗因素、
人为造成除外）。
   b 购物附带的赠品不在保修范围。
2.零配件
  保修期外，配件按市价收取费用。
3.售后联系方式
   服务电话：400-839-8877

合格



1

18

Installation Steps

Step 1.： Install Foot Pipe.

Step 2.： Install pedals.

2

Q-5: Carriage Bolt  M8*P1.25*75MM(4)

Q-3: Curved Washer φ8-φ19*2t(4)

Q-2 :Acorn  Nut  for  M8 Bolt ( 4)

Q-16:Box Spanner ( 1)

Q-13:Screw M3*14L (4)

Q-16:Box Spanner (1)

Q-17:Allen Key-6mm*(1)

Q-14:Screwdriver 13.15(1)



Step 3.： Install handrail and lower handrail.

19

3

Q-12: Screw M4*20L (4)

Q-4 :Allen Bolt M8*P1.25*16mm(4)  

Q-6 :Regular Washer φ8*φ16*1T(4)

Q-11: 半圆护套  (2)

Q-16:Box Spanner (1)

Q-17:Allen Key-6mm*(2)



Step 4.：Easy to install handrails.

4

Q-2 :Acorn  Nut  for  M8 Bolt (8)

Q-1: Carriage Bolt  M8

Q-3: Curved Washer (8)

Q-16:Box Spanner (1)

20



Step 5.： Install plastic pedals.

21

5

Q-8:AllenBolt M6*46mm(6) 

Q-9: FLatWasher φ6*φ16*2t(6)

Q-10 :Spring Washer φ6(6)

Q-7 :踏脚板旋钮（8）

Q-17:Allen Key-6mm*(2)



22

Step 6.： Install Electronic computer.

6

Q-16:Box Spanner (1)



23

ST65 SERIESINSTRUCTIONALMANUAL

DISPLAYFUNCTION:

ITEM DESCRIPTION

SCAN

. In SCAN mode, pressMODE/ENTERkey to choose functions.

. Automatically scan through each mode in sequence every 6 seconds.

. The sequence of display when pressMODE/ENTERkey : TIME→ DIST→CAL
→PULSE→RPM/SPEED

SPEED
. Range 0.0 ~ 99.9
. Without any signal being transmitted into the monitor for 4 seconds
during workout, SPEEDwill display “0.0”

RPM
. Range 0 ~ 999
. Without any signal being transmitted into the monitor for 4 secondsduring
workout, RPM will display “0”

TIME

. Without setting the target value, time will count up.

. When setting the target value, time will count down from your target time
to 0 and alarm will sound or flash.

. Without any signal being transmitted into the monitor for 4 secondsduring
workout, time will STOP

. Range 0:00~99:59

DISTANCE

. Without setting the target value, distance will count up.

. When setting the target value, distance will count down from your target
distance to 0 with an alarm sound or flash.

. Range 0.00~99.99

CALORIES

. Without setting the target value, calorie will count up.

. When setting the target value, calorieswill count down from your target
calorie to 0 with an alarm sound or flash.

. Range 0~9999

PULSE

. Current pulse will display after 6 secondswhen detected by the console.

. Withot any pulse signal for 6 seconds, console will display “P”.

. Pulse alarm will sound when current pulse isover the target pulse.

. Range 0-30~230 BPM



24

KEYFUNCTION:

OPERATION PROCEDURE

POWERON
. LCDwill display all segmentsasDrawing 1.

Drawing 1

POWEROFF
. Without any signal being transmitted into the monitor for 4 minutes the monitor will enter SLEEPmode.

ITEM DESCRIPTION

UP
(ENCODER)

. PressUPKey to increase value. Pressand hold the key to increase value faster.

. TIMEsetting range: 00:00~99:00 (Each increment is1:00)

. CALsetting range: 0~9990 (Each increment is10)

. DISTsetting range: 0.00~99.50 (Each increment is0.5)

. PULSEsetting range: 0-30~230 (Each increment is1)

DOWN
(ENCODER)

. PressDOWN Key to decrease value. Pressand hold the key to decrease the value
faster.

. TIMEsetting range: 00:00~99:00 (Each decrement is1:00)

. CALsetting range: 0~9990 (Each decrement is10)

. DISTsetting range: 0.00~99.50 (Each decrement is0.5)

. PULSEsetting range: 0-30~230 (Each decrement is1)

MODE/ENTER
. Choose each function by pressing MODE/ENTERkey.
. Pressand hold MODE/ENTERkey for 2 secondsto reset all functions(same feature

asthe reset key if pressfor 2 seconds).

RESET
. In setting mode, pressRESETkey once to reset the current function figures.
. PressRESETkey and hold for 2 secondsto reset all function figures.

RECOVERY
. After the console detectspulse signal, pressthe RECOVERYkey to enter recovery
mode to monitor heart rate recovery ability.

BODYFAT . Test body fat%and BMI.
TOTALRESET . Console will restart over.



25

OPERATION

1 . User Profilesetting

UseUPor DOWN(ENCODER)toset SEX, HEIGHT, WEIGHTandAGE, press

MODE/ENTERtoconfirm.

2. Workout setting

 PressMODE/ENTERkeytoselect thefunctionof TIME, DISTANCE, CALORIES, andPULSE. UseUPor

DOWN(ENCODER)for settingandpressMODE/ENTERkeyfor confirmation.

 For instancethetimeset-up, whenthetimevalue isblinking, youcanuseUPandDOWN(ENCODER)

toadjust thenumber. PressMODE/ENTERkeyfor confirmationandskiptonext set-up. Theset-up

of DISTANCE, CALORIESandPULSEisthesameasTIMEset-up.

 Oncetheworkoutbeginsandtheconsolepicksuptheexercisesignal, thevalueof SPEED/RPM,

TIME, DSTandCALwill count uponthedisplay.

Recovery

1 . TheRECOVERYkeywill onlybevalidif pulse isdetected.

2. TIMEwill show"0:60" (seconds)andcountsdownto0.

Computer will showF1 toF6after thecountdowntotest heart raterecoverystatus. User can findthe

heart raterecoverylevel basedonthechart below.

3. PressRECOVERYkeyagain toreturntothebeginning.

F1 Outstanding
F2 Excellent
F3 Good
F4 Fair
F5 Below average
F6 Poor

Body Fat
1. Press the BODYFATkey to start body fat measurement.
2. During measuring, users have to hold both hands on the hand grips. LCD display “-” “- -” “- - -” “- - - -”

for 8 secondsuntil computer finish measuring.
3. LCDwill display BMI and FAT%.



26

4. Error message:
*E-1– There isno heart rate signal input detected.
*E-4– Occurswhen FAT%and BMI result isbelow 5 or exceeds50.

Trouble shooting:
. When the display of LCDisdim, it meansthe batteriesneed to be changed.
. If there isno signal when you pedal, please check if the cable iswell connected.

NOTE:
1. When stop training for 4 minutes, the main screen will be off.
2. If the computer displaysabnormally, please re-install the batteriesand try again.



 Westinghouse Unlimited Sports Equipment ( Shanghai ) Co., Ltd
西屋无界运动器材(上海)有限公司

服务专线：400-839-8877
上海市新骏环路188号5号楼302室

    , WESTINGHOUSE, and INNOVATION YOU CAN BE SURE OF 是西屋电气公司的商标，经西屋无界运动器材(上海）

有限公司授权使用，保留所有权利。

    , WESTINGHOUSE, and INNOVATION YOU CAN BE SURE OF are trademarks of Westinghouse Electric 

Corporation. Used under license by Westinghouse Unlimited Sports Equipment ( Shanghai ) Co., Ltd. 

All Rights Reserved. 


